INSTRUCTION MANUAL BOOK & PARTS BOOK

NF3901AUT/3901LH-AUT Seris

HIGH-SPEED LOCKSTITCH SEWING
MACHINE WITH MOTOR BUILT IN HEAD

A
GLOBAL

GLOBALSEW. COM




+§}h¢c1§j T80 S GLOBAL it LNV EEZTT KL

N TR A, A FSEIINLZ AT, AR D S
Thank you very much for buying a GLOBAL sewing machine.
Before using your new machine, please read the safety instructions.

Lﬂéﬁ%?ﬂ]ﬂﬁ’]ﬁ‘ﬁZ~, DR AT AN e AR 25 I 3 2 B A BHE A A1, RS R AR 2 5 5
ffeks, B LAETEZ N BEAZR N 53 1 2 2B E ARIHR 3 8, IERR AT b2 1ML

With industrial sewing machines, it is normal to carry out work while positioned directly in front of moving parts
such as the needle and thread take-up, and consequently there is always a danger of injury that can be caused by
these parts. Follow the instructions from training personnel and instructors regarding safe and operation before
operating the machine so that you will know how to use it correctly.

3 TR Z4EF/SAFETY INSTRUCTIONS

[1]. Z&FHEAric I E X/safety indications and their meanings

AAE VLA B S T A TR IR AR I AN I S0 5 2 00 TR (K2 A ER AR T 7= ad s B LA R A N 52 3 S
FHHF o RRTTESES XA b

This instruction manual and the indications and symbols that are used on the machine itself are provided in order
to ensure safe operation of this machine and to prevent accidents and injury to yourself or other people

¥rid/indications
A\ f5R/DANGER R i 2 ULHE BT T TR e, 1552 28 A A TR Al .

The instructions which follow this term indicate situations where failure to follow the instructions will
almost certainly result in death or severe injury.
A\ ;i EDANGER  #m 2B T T T HORABAE, 17T R 28R A LS 5 S B &

EINEZ The instructions which follow this term indicate situations where failure to follow the instructions could
injury when using the machine or physical damage to equipment and surroundings.

B ZFFF-S /symbols

A R <R, AT E R R S SR AR (Bl A A
7~ “Mu3245 7. ) This symbol indicates something that you should be careful of. The picture inside the triangle
indicates the nature of the caution that must be taken. (for example, the symbol at left means “beware of injury” .)

® SR~ “2E51E”, This symbol indicates something that you must not do.
@ UffTRR” Jé\””o I Pl P ) 151 S s L E A B S R SE O 25 o (BTN, Ze3l (R 2 “
Zii4%Hh ) This symbol indicates something that you must do. The picture inside the circle indicates the nature
of the thing that must be done. (for example, the symbol at left means “you must make the ground
connection” )

[2].Z 2R ST /Notes on safety

AN o, AR IS LR T, B 5 A6E. (ehTTEE
AL, My A AR I X O S N T 52 14 . Wait at east 5 minutes after turning off the power switch and
disconnect the power cord from the wall outlet before opening the face plate of the control box. Touching areas
where high voltages are present can result in severe injury.



[3].245 $52%/Warning labels
HYIN EF FHEERRE ., UGN, B LA . SRR VR SRR N
IHAIE T E R

The following warning labels appear on the machine. Please follow the instructions on the labels at all
times when using the machine .if labels have been removed or are difficult to read, please contact your nearest

GLOBAL dealer.

AP A E /Safety devices

(A)FT84% Finger guard
(B)PKZE AT Blj 47 &£ Thread take-up cover
©)

4. CAUTION

Moving parts may cause

injury.

Operate with safety devices.
Turn off main switch before
threading, changing bobbin
and needle, cleaning etc.

ETL | BRI e,
A HLER R 55 K R

[l _
£ ?/ //,/
1) / 4 T
(LS
e ,//}/ \

B ]
il .

e

i =
iz T \\\\ //
’ o S Ry
e % R
) // /7/ it
_— T T o ©
IR 1 -

—. ¥ ¥ 3%/Environmental requirements

A\ TR A 4585, S H R R ST RTINS AT TR 0 R
gk e 2 2 msE I N IEAITR4E . The relative humidity should be within the range of 45%t085% during use,

0 BS
and no dew formation should occur in any devices. Excessively dry or humid environments and dew formation

may cause problems with correct operation.

A\ R R IR EU IR A ALY T . Avoid exposure to
direct sunlight during use. Exposure to direct sunlight may cause problems with correct operation.

A TR, K PET, JER RRR S IENE IRF .  H AL

HLIFE##4F - In the event of an electrical storm, turn off the power and disconnect the power cord from the wall

outlet .lightning may cause problems with correct operation.



=. %3 /installation

® 2 I AR N Dok 2482101, Machine installation should only be carried out by a
qualified technician.
A\ fearonnn, WARBEERN, ISR PRI, SPEES SEEH. Do not

connect the power cord until installation is complete. The machine may operate if the treadle is depressed by
mistake, which could result in injury.

O A S, S0 AR AR T, LD e AR o 7 e L
Gl A . Tish, IHERMEENAEE I, A S M RETS o Bl BRENMZ A B

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do
not get into your eyes or onto your skin, otherwise inflammation can result. Furthermore, do not drink the oil or
eat the grease under any circumstances, as they can cause vomiting and diarrhea. Keep the oil out of the reach of
children.

A 54IHLE 48K g, e TAE LA NLL F2R5E . The sewing machine weighs more than 48 Kg.
the installation should be carried out by two or more people.

A o, EEEL. RRS BRSO, Tum off the power
switch before inserting or removing the plug, otherwise damage to the control box could result.

A\ R n N LIRS, MSEZI NI, MEECRREESS), I using a work table which
has casters, the casters should be secured in such a way so that they cannot move.

A oI RS, TR TR . TR SN E R S SR

e
Use both hands to hold the machine head when tilting it back or returning it to its original position. If only
one hand is used, the weight of the machine head may cause your hand to slip, and your hand may get caught.

AQO e, Rt iR R R, S5 kKSR K. When

securing the cords, do not bend the cords excessively or fasten them too hard with staples, otherwise there is the
danger that fire or electric shocks could occur.

. 4&7)]/Sewing

® AREETNN R T1220d e a8 E 5 N A ffH . This sewing machine should only be used by
operators who have received the necessary training in safe use beforehand.

® AREELNIARE A T IREEZ 5T Al i& . This sewing machine should not be used by any
applications other than sewing.

A A FHAEZIHLIN 6200 E R IREE . DRI, Wrst il ek, HUE AT It )
NN

RE2 3 NHR I HF I %4015 . Be sure to wear protective goggles when using the machine. If goggles are not worn,
there is the danger that if a needle breaks, parts of the broken needle may enter your eyes and injury may result.

A WA AN T RS, N IZ 8 2 /N A GER£ 5)) . 1f using a work table which has

casters should be secured in such a way so that they cannot move.

111



A AT FHEEIDLES, N T 20 RERE A% (<3500 r/min) at first operate the machine,

should carry on low speed to whet to match an operation for 20 days.(3500 r/min)

A\ BRI R AR R, ST BN R I R Uk, SR R . AR

S SETE R e sz i B REAR A DI & . If an error occurs in machine, or if abnormal noises or smells are
noticed, immediately turn off the power switch. Then contact your nearest dealer or a qualified
technician.

A R, SR R SRR AR A AR B . If the machine develops a

problem, contact your nearest dealer or a qualified technician.
A AT, TN, FREE ISR, SIS SRR . LA S
2 M LET BAR OSHT o 3. G2 ZINIAMT BN T 42 1M LS . Turn off the power switch at the following times.

The machine may operate if the treadle is depressed by mistake, which could result in injury. 1. When threading
the needle. 2. When replacing the bobble and needle. 3. When not using the machine and when leaving the
machine unattended.

A nT AR, TSI AT, WREREE . MR BRI, &
BN B0 E LS INARIN . Attach all safety devices before using the sewing machine. If the machine is used
without these devices attached, injury may result.

A ok, RIS I L, DR SIS K]
W3R . Do not touch any of the moving parts or press any objects against the machine while sewing, as this may
result in personal injury or damage to the machine.

A oL R SR, TR, F TN I R T 5 SR

Use both hands to hold the machine head when tilting it back or returning it to its original position. If
only one hand is used, the weight of the machine head may cause your hand to slip, and your hand may get
caught.

Fi. ¥FEi#/Cleaning

L\ T IR, UM USSR TSR, SELIBLENE S S B R E . Tum off the

power switch before carrying out cleaning. The machine may operate if the treadle is depressed by mistake, which
could result in injury.

B\ T S TR, T TRAR . TR RS LA S SR

Use both hands to hold the machine head when tilting it back or returning it to its original position. If
only one hand is used, the weight of the machine head may cause your hand to slip, and your hand may get
caught.

O ms A B, 55 05T AP B (A TS, LA 9 AR A A L
GRS o TiHh, WM AN BE I A5 5 HE KRS o R E/MZ AR )T . Be sure

to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do not get into
your eyes or onto your skin, otherwise inflammation can result. Furthermore, do not drink the oil or eat the
grease under any circumstances, as they can cause vomiting and diarrhea. Keep the oil out of the reach of
children.

v



A FAR L | 5 LR 4. Use only the proper replacement parts as specified by .
75~ TRFEFIKLIE/Maintenance and inspection

® HATE I NZR BB AR N A e T2 NI 4E1E, (RFFFIR 7Y . Maintenance and inspection of the
sewing machine should only be carried out by a qualified technician.

® FH 1 548 [ S0 L T - S50 AT AT ) A A W] AN —1) 524F . Any problem in machine operation
which results from unauthorized modifications to the machine will not be covered by the warranty.

LA B FRIRILR, 6 R AR R LR R AR Y. IR FRAR T, SE40BLAE S

SERZG. 1A, ARG, 2B ERESIINEHAE. Turn off the power switch and disconnect the
power cord from the wall outlet at following times, otherwise the machine may operate if the treadle is depressed
by mistake, which could result in injury. 1. When carrying out inspection, adjustment and maintenance. 2. When
replacing consumable parts such as the rotary hook.

A e T IEEN, S0 b0 BT 022 4T IE the power switch
needs to be left on when carrying out some adjustment, be extremely careful to observe all safety precautions.

A\ iU RN, TR . TR A AT HLATE T — YT SRR

Use both hands to hold the machine head when tilting it back or returning it to its original position. If

only one hand is used, the weight of the machine head may cause your hand to slip, and your hand may get
caught.

A\ 5 e | RV T SR AR A ST Ask your dealer or
a qualified electrician to carry out any maintenance and inspection of the electrical system.
A Ty, mUc, WA b PR B R I MRS If any

safety devices have been removed, be absolutely sure to reinstall them to their original positions and check that
they operate correctly before using the machine.

A AT A28 Bl $5 2 B 5B . Use only the proper replacement parts as specified by GLOBAL.



H & CONTENTS
INSTRUCTION MANUAL {g F3 15 AF

1.SPECIFICATIONS 8. ettt e e e e e e e e 1

2. INSTALLATION B AL A e L o i i e e 1
3.ADJUSTING THE HEIGHT OF THE KNEE LIFTER BRaNiBASERGEEE .. ... ... ... .. ... 2

4, INSTALLING THE THREAD STAN ZRZEE B IR . . i i e 2

5. LUBRICAT ION B . oottt ettt et et e ettt e e e e e e e 3

6. ATTACHING THE NEEDLE MBI T E .. e e e 4
7.SETTING THE BOBBIN INTO THE BOBBIN CASE #BiEAIZREAE ..o 4
8.ADJUSTING THE STITCH LENGTH ZE4KERIET ... oo e 5

9. PRESSER FOOT PRESSURE EB E JTRIYTT .. o e S

10. HAND LIFTER BB R .. o S

11. ADJUSTING THE HEIGHT OF THE PRESSER BAR [EBISERIAT ..., 6

12, THREAD TENSION 2RI JT .ot i e e e e e 6

13. THREAD TAKE-UP SPRING kEko g . . . . 6

14. ADJUSTING THE THREAD TAKE-UP STROKE #kZx#THEZLERTIAEE ... ... ... .. ... ..., 7

15. THREADING THE MACHINE HEAD bR BFERAE .. oo e /

16. NEEDLE-TO-HOOK RELATIONSHIP HLEFFABEMREIRR ... 8

17. ADJUSTING THE FEED TIMING JEFRBMIAIET ... 8

18. HEIGHT OF THE FEED DOG IETFF RIS .. ... e 9

19. TILT OF THE FEED DOG FEWFRIMARIE ... o e 9

20. REPLACING THE COUNTER KNIFE EIZEJIHISEHE . ... ... 9

21. PEDAL PRESSURE AND PEDAL STROKE BE#RIENFAMTEE .. ... ... ... ... ... ... ... ....... 10

22. ADJUSTMENT OF THE PEDAL BEMRAGIEEE . ... .. .. . . 10

23. PEDAL OPERATION BEHRBOIRIE ... 10
PARTS E4E

1.MACHINE FRAME & MISCELLANEQUS COVER COMPONENTS HZS4 4B, .. ... ... ....... 11-14
2.MAIN SHAFT COMPONENTS E3Mo Bt . ... e 15-16
3. NEEDLE BAR, UPRIGHT SHAFT & HOOK DRIVING SHAFT COMPONENENTS $t#F. BHIRHEHMIEsHMAAME . ......... 17-18
4 HAND LIFTER COMPONENTS BRI ZHME ... 19-20
5.FEED MECHANISM COMPONENTS JERISMEAME ... ..o cl-24
6. THREAD TRIMMER COMPONENTS EFNIIEE ... ... .. 25-26
7.NEEDLE BAR FRAME COMPONENTS 3EETaMEME ... ..o c/-e8
8. AUTOMATIC REVERSE FEED MECHANISM COMPONENTS B ZNEI4&4r4B 4 ........... .. .......... £9-30
9.WIPER COMPONENTS OR THREAD TENSION #gZksi Ik A ... ... 31-32
10. 0IL LUBRICATION COMPONENTS SEMBOMEEMF ... ..o 33-34
11.DRIVER COMPONENTS BRI EE . ... 35
12.01L RESERVOIR COMPONENTS A4 2 E . ... 36-37
13. ACCESSORIES Bl . ... 38-39
14. PRESSER FOOT LIFTING SET MECHANISM (OPTION PARTS) EAZMAIERIEMESE GEM ) ............... 40

15. EXCLUSIVE PARES FOR 3901-LH AUT /3901-LH AUT ERME ... ... ... . .. .. . . . ... 41-47



1. SPEGIFICATIONS

Application

General fabrics and medium-weight materials

Sewing speed

Max.5,000 sti/min

(If stitch is set at 4 mm or more,set the sewing speed at 4,000 sti/min)

Stitch length

Max.5 mm(Stitch length for reverse feed stitching:3 mm)

Needle

DB*5 #9~18 (standard#14)

Presser foot lift (by knee lifter)

10 mm(standard),13 mm(max)

Stroke of the cloth cutting knifd

6.5mm

Lubricating oil

New Defrix Qil No.10

Nolse - Equivalent continuous emission sound pressure level ( Lpa)at the workstation:
A-weighted value of 82,0 dB; ( Includes Kpa=2,5dB );according to | OS
10821 - C.6.2-1 0S 11204 GR2 at 5,000 sit/min.

- Sound power level ( Lwa);
A- weighted value of 89.0 dB;( Includes Kwa=2.5dB ); according to | OS
10821 - C.6.2 - 10S 11204 GR2 at 5,000 sit/min.
1. A&

Aig —REmRl, PER

BYNRE B =9, 000sti/min (48F64mmLA_E 44, 000sti/min)

& AK45EE 5mm ({8]4% J33mm)

£ A& DB*5#9~18 (kRAE#14)

EHSE (EahiEH) 6 mm (BrE), 13 mm (FxK)

Y 7N1THE 6. 5mm

fs£ F#Li NO. 10 New Defrix 0il

2. INSTALLAT I ON/Z&4N# B % 3t

(1] (4]
22.5 mm 18.5 mm
i
o WL/
- 0 0 —




(1) Installing the under cover

1) The oil pan should rest on the four corners of the machine table groove.
2) Two rubber seats @ for supporting the head portion on the operator side @) are fixed on the extended
portion of the table by hitting the nail @ , and the other two rubber cushion seats € on the hinge side

@ are fixed by using a rubber-based adhesive. Then, oil pan @ is placed.
L bR e
1) B SCRHLE YA L.
2) (2] (A I (1] (5]
FIICER I €, SRS @ A b2k
3) Fit hinge @ into the opening in the machine bed, and fit the machine head to table rubber hinge @ be-
fore placing the machine head on cushions @ on the four corners.

3) JEEEEQ@ MEINLG ML L, UG BRI i @ » B LSBTl LR R @ L.

2

3. ADJUSTING THE HELGHT OF THE KNEE LIFTER/[HIZIEH = EaYIFEE

1) The standard height of the presser foot lifted using the knee lifter is 10 mm.

2) You can adjust the presser foot lift up to 13 mm using knee lifter adjust screw @. (Max. 9 mm for A type)

3) When you have adjusted the presser foot lift to over 10 mm, be sure that the bottom end of needle bar
@ in its lowest position does not hit presser foot @.

1) FHBEZER; HpR e B B R 102K

2) MR MR gL @ w] LA R AR R 13220K

3) MRS 102K, AT BAR B A @ ki 5 H i © Al

4. INSTALLING THE THREAD STAND/%kZRZ: B RYZRZc

1) Tighten locknut to fix the thread stand.
2) For ceiling wiring,pass the power cord through
spool rest rod

D) BEAA LS, RG i RRE @ .
2) AT AL, IR LR @ T,




5. LUBRICAT | ON/ /13

WARNING :
A To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

B ATRAERAMENENNEY, FXRIERIRREBEITIRE.

(1).Information on lubrication

1) Fill oil pan @ with New Defrix Oil No.10up
to HIGH mark @.

2) When the oil level lowers below LOW mark @,
refill the oil pan with the specified oil.

3) When you operate the machine after lubrication,
you will see splashing oil through oil sight window
@ if the lubrication is adequate.

4) Note that the amount of the splashing oil is unre-
lated to the amount of the lubricating oil.

(). BYNIEFEZ A

1 {UNo. 10 VIIMAF i @ » JIFIHIGH
ric @ ALE .

2) W R FERLOVERRC @ LA, A N o

3) I, TEEHER R VR RIME @ B
THTBES) o

4) MBI RN EMER LA, BItAHE L.

(2).Adjusting the amount of oil supplied

to the face plate parts

1) Adjust the amount of oil supplied to the thread
take-up and needle bar crank @ by turning adjust
pin @.

2) The minimum amount of oil is reached when
marker dot € is brought close to needle bar
crank @ by turning the adjust pin in direction @.

3) The maximum amount of oil is reached when
marker dot @ is brought to the position just op-
posite from the needle bar crank by turning the
adjust pin in direction @®.

(2). mEGMEIET

1) 53 R @ LA Pk iR @ it i

2) MR EEB S ML), 2 mAFEL Bk i@
I, L 2 B/ ME .

3) VR THVIC S, ZEAE EHL e
i, IR B R .

(3)Adjusting the amount of oil (0il spots) in the hook

1) Turning the oil amount adjustment screw attached
on the hook driving shaft front bushing in the “+”
direction (in direction @) will increase the amount
of oil (oil spots) in the hook, or in the “—” direction
(in direction @) will decrease it.

2) After the amount of oil in the hook has been
properly adjusted with the oil amount adjustment
screw, make the sewing machine run idle for ap-
proximately 30 seconds to check the amount of
oil in the hook.

(3). HEREBHERIATI I
ST IR U R+ 7 (@D HEhih
B OB %2, W - i @) HEENmE G W




6. ATTACHING THE NEEDLE/#%tHyZeat 753k

WARNING :
A To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

sx A,
=H-
AT BALE SRR RNE KRB, 1B KR BIR R EHITIRE.

Loosen screw@,and hold needle@with its indented part
@ facing exactly to the right in direction@®.

Insert the needle fully into the needle bar in the direction
of the arrow until the end of hole is reached.

FrisplErEEiRe @, TR, UL @ |u
O BRI @ mim.
SR JEAEH VR i k7 A AT AT FLATERAL -

7.SETTING THE BOBBIN INTO THE BOBBIN CASE/#8mhBiZeit /3%

1) Pass the thread through thread slit @), and pull
the thread in direction @.
By so doing, the thread will pass under the ten-
sion spring and come out from notch @.

2) Check that the bobbin rotates in the direction of
the arrow when thread @ is pulled.

D TERE, WAL BRHT R, LEBARIC.
2) WEFTRTMWT L Q. REELEMA @ i,
MELGR IR T IR ZF 2 1 @ Frthiok.




8. ADJUSTING THE STITCH LENGTH/484 K EH9AT

1) Turn stitch dial in the direction of the arrow,
and align the desired number to marker dot on
the machine arm.

2) When you want to decrease the stitch length,turn
stitch length dial while pressing feed lever
in the direction of the arrow.

D) i ko7 W SEAT I T ZI N @, JFEA
BT RHENENZ 5 @ -

2) MRAE/NARNLATZIBEI , IHTERNHT K7 ) 4% ik
AT @ IR R 1% B 4t @ T T LU 1

9. PRESSER FOOT PRESSURE/EMIIE /11875

10. HAND LIFTER/[ERIIEF

®J°
N

o . @@
N x

09

0

\

o)

Loosen nut @ .As you turn presser spring regulator @
clockwise (in direction @) ),the presser foot pressure
will be increased.

FRRARE@ . I @ KT IR @ R
P

1) To stop the machine with its presser foot up,
turn hand lifter lever @in direction ).

2) The presser foot will go up about 5.5mm and stop
The presser foot will go back to its original
position when hand lifter lever is turned down

in direction @.
D AFHUE EERT @ 3 @ Jrmish, Bk
2) JEMIRHREBZIAN5. 52K, JIEHRT @ & @ )y
) B, s B TS I oA o7 22



11. ADJUSTING THE HEIGHT OF THE PRESSER BAR/EHIE E By IH%E

WARNING :

ara .
= M -

A TBALERABEIIER B, 1EXIEBIREBEITRE.

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

L ok phe# @ rfTIE R

D) TRk a3 e IR 2 @ -

2) LIKIAT O A @ 177 R Eh, TR,
3) [WE @ WTT IS, TR

2. WARPREE @ MKy

D friiElEiRe @, Rk (4 @ .

2) ITRAEGR DA e IR 22 @ HAT M 1.

3) JBLIKIAT @ A @ MIIT S, Ik,
4) [ @ MITT RS, K125,

1) Loosen setscrew @, and adjust the presser bar
height or the angle of the presser foot.
2) After adjustment, securely tighten the setscrew @.

1) AT S A FE AR BT i o T B 5 1] A2 0 22
Q. AT,
2) WG, EEIRZ @ 175 EE.

1. As you turn thread tension No.1 nut @ clockwise
(in direction @)),the thread remaining on the
needle after thread trimming will be shorter.

2.Adjusting the bobbin thread tension
1) As you turn tension adjust screw@ clockwise

(in direction@®),the bobbin thread tension will increase.
2) As you turn screw @ counterclockwise (in Direction(®),

the bobbin thread tension will decrease.
L AR —Z5K ) @ G @Q T7 s, Lk )EEIR
2. JREIK JT R
D) ¥ R4T @ TImm &7 (BN @
JiD Ak, AR T8 K.
2) WFLIZET @ FEIEIE T (R ©
TImD FRE, KRGk 98 .

(1) Changing the stroke of thread take-

up spring @

1) Loosen setscrew @.

2) As you turn tension post € clockwise (in direction
@), the stroke of the thread take-up spring will be
increased.

3) As you turn the knob counterclockwise (in direc-
tion @), the stroke will be decreased.

(2) Changing the pressure of thread take-
up spring @

1) Loosen setscrew @, and remove tension post @.

2) Loosen setscrew @.

3) As you turn tension post @ clockwise (in direction
@), the pressure will be increased.

4) As you turn the tension post counterclockwise (in
direction @), the pressure will be decreased.



14. ADJUSTING THE THREAD TAKE-UP STROKE/#kZk#FHkzk 2ry18%

WARNING :

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
foIIowmg work after turning the power off and ascertaining that the motor is at rest.

ﬁT@t%%MimL&M$W,m%ﬁ%f BTIBME.

[

=0 O=

1) When sewing heavy-weight materials, move thread
guide @ to the left (in direction €)) to increase the
length of thread pulled out by the thread take-up.

2) When sewing light-weight materials, move thread
guide @ to the right (in direction @) to decrease the
length of thread pulled out by the thread take-up.

3) Normally, thread guide @ is positioned in a way
that marker line @ is aligned with the center of
the screw.

1) LERFRN, ESEEQRAQ K B, SRR,
2) LERIEEIN, LR @NE @ KIINBE), P& EEIN.
) TR @ %Ik @EIRLL YL E e I Ly A B

15. THREADING THE MACHINE HEAD/ b4 Z 4 753E

WARNING :

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
foIIowmg work after turning the power off and ascertaining that the motor is at rest.

hTEi%%MtﬂLmM$ﬁ,m%ﬁ%fFﬁﬁ THBME.




16. NEEDLE-TO-HOOK RELATIONSHI/#1$t BRI X &

WARNING :

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
Efgilli_)wing work after turning the power off and ascertaining that the motor is at rest.

AT BﬁJJ:?"&f?* REESE MBI, 1FKIERIRRE BEITIRIE.

D) B kB, AR T AL RIETIRE TR E iR
Q. ML, TELEA A AR HE0.  (HRIEEH TR ED

2) {EEHT @ HAIL@ A TE O/ Tim, R R

EERCBL@ . (PUCTERaN TR E)

3) PrRASTUNER IR, g RRAEEI M @ LTI,
4 @ XHEEHF N E O 11 N

4) ABRE T, R @ RHENLE @i, JHLA i
IR A2 40, 06-0. 1 (AKFD , RJFiT¥iEs,

(1) Adjust the timing between the needle

and the hook as follows :

1) Turn the handwheel to bright the needle bar down
to the lowest point of its stroke, and loosen set-
screw @.

(Adjusting the needle bar height)

2) (For a DB needle) Align marker line @ on
needle bar @ with the bottom end of needle bar
lower bushing @, then tighten setscrew @.

(For a DA needle) Align marker line ® on
needle bar @ with the bottom end of needle bar
lower bushing @, then tighten setscrew @.

(Adjusting position of the hook @)

3) (For a DB needle) Loosen the three hook set-

screws, turn the handwheel and align marker line
® on ascending needle bar @ with the bottom
end of needle bar lower bushing @.
(For a DA needle) Loosen the three hook set-
screws, turn the handwheel and align marker line
® on ascending needle bar @ with the bottom
end of needle bar lower bushing €.

4) After making the adjustments mentioned in the
above steps, align hook blade point @ with the
center of needle @. Provide a clearance of 0.06

mm to 0.1 mm between the needle and the hook,
then securely tighten setscrews in the hook.

17. ADJUSTING THE FEED TIMING/i£#n#E{IbyiE3

1) Set the feed regulating dial to 0.
2) As standard adjustment is performed as follows;

Loosen setscrews @ and @ .Align the top of the
needle and top surface of the feed dog with the
top surface of the throat plate when the feed
dog rises above the throat plate.

Then securely tighten the setscrews.

1) HEIE A VT 20 AR 1 20 B HEO.
2) PRMENTER, fridEERe @, @ . AT LA B

BT SRS BB E, RIS EIR TR,



18. HEIGHT OF THE FEED DOG/.FHIFBISE

WARNING :
A To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

=
Eag

A TBALESRABERIIER B, 1FXIEBIREBEITIRE.

To adjust the height of the feed dog :
(1) Loosen screw @ of crank @.
0. 8-0. mm (2 Move the feed bar up or down to make adjust-

INWW ment.
- (3@ Securely tighten screw @.

A R FER A TE T .

D f7fa b RIEAK @ NI EIR2 @ -
2) BT G REATINT

3) FFRIEIRZ @ .

19. TILT OF THE FEED DOG/3%7% IF B9 E
The standard tilt (horizontal) of the feed dog is obtained

© o when marker dot@on the feed bar shaft is aligned with
marker dot@® on feed rocker@.

o PRUERIBURLEE K1) A G L 2 @ 5 &
- RO & — E A E

20. REPLACING THE COUNTER KNIFE/[E E J] E ik

1) Loosen setscrew @ of bobbin case opening lever @,

and remove the bobbin case opening lever.

2) Loosen setscrew @ ,and remove counter knife @.

3) To install the counter knife,follow the above
procedure in reverse order.

4) When attaching the bobbin case opening lever,
tighten the serscrew while pressing the lever
in direction @ .

* If the counter knife blade becomes blunt,grind
counter knife blade € as shown in B using an oilstone.

D FridiErc iz @ MEeise @, T ekeAr A .
2) FrislE )] O g @, BN E ).

3) ZHERE 2 JIIN, I ZAH SR AT A

4) THARTERR AR, —ilin @77, —ILdmE e d A e
*  PJIPIERANRS, E I EBRT AR IR AEAT BE[H 2 T] @ o

Qil stone
it




21. PEDAL PRESSURE AND PEDAL STORE/F&HRJE HFNfTi2iETS

WARNING

A To protect against possible personal injury due to abrupt start of the machine, be sure to start the
f?ﬂl!_zowin wak after turnin thg owpr off and ascertainin that the motor is at rest.

= =

= Q-
ATHHIERAREEE KNSR, HXEEREEFHITRIE.

1. HERBETE 7 1 i
1) BB A 2z @ ) LU S S

1.Adjusting the pressure required to depress the
front part of the pedal

1)This pressure can be changed altering the mounting
position of pedaling pressure adjust spring @.

2.Adjusting the pressure required to depress the back
part of pedal.

1)This pressure can be adjusted using regulator screw@.

3.Adjusting the pedal stroke

1)The pedal stroke decreases when you insert connecting

rod € into the left hole.

2. BNAR PR L A I

1) HIEERE 222 @ 7T LA T U 3 .

3. EEARER IS T REA AT

D JREH @ R AMMSLE, TR,

22. ADJUSTMENT OF THE PEDAL/EX#RiE5

1) BRI RTEREEAR, A RER @ -
2) FELRSEIN TERIEAR, W0 vt €@

3) JCRR A MR B LR RPN — o, T b 22

C ELING K MR AR AN AT

1.Installing the connection rod
Move pedal@ to the right or left as illustrated by the
arrows so that motor contor lever @ and connecting rod @
are straightended.
2.Adjuting the pedal angle
1)The pedal tilt can be freely adjusted by changing the length
of the connecting rod.
2)Loosen adjust screwg,and adjust the length of connecting rod @.

Lo JBEREAT I e
O S @ VT Yy A B, ik TIAYS AT @ ANIBEE
F @k —H4k.

2. BB S

D) AR, T L I AR TR .

2) THRAEIE 2 @, fuhIEEEREERT @ HEATIRE,

1) The machine runs at low sewing speed when you lightly
depress the front part of the pedal (.

2) The machine runs at high sewing speed when you further
depress the front part of the pedal @).(If the automatic
reverse feed stitching has been preset ,the machine runs
at high speed after it completes reverse feed stitching.)

3) The machine stops (with its needle up or down) when you
reset the pedal to its original position @.

4) The machine trims threads when you fully depress the
back part of the pedal
* If your machine is provided with the Auto-lifter (AK
series), an addition step is given between the machine
stop and thread trimming step.
The presser foot goes up when you lightly depress the
back part of the pedal @,and if you further depress
the back part ,the thread trimmer is actuated.
4) W EERIEAR, BT D& BITE E.
* AFH AZN BRI (AK R4 B, fHE AL
R AL RIS 0 — 2R 5K
PR AR RS IR AR T @, FIgRLAT o EREE IR U] £k .

_‘IO_




, 3901 AUT/3901-LH AUT
GLDB AL 1. #1354 484 MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS

-11 -



1.¥17 572844 MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS

FE| 5 . &=
NO | Parts NO. DESCRIPTION % gl Qty
1 G06-1-1  |FACE PLATE ASM. TR 1
2 G06-1-2 |FACE PLATE GASKET TR 2 1
3 G06-1-3 |PRESSER BAR SUPPORT B At e ) R 1
4 G06-1-4 |GASKET (AR E3E= 1
5 G06-1-5 [SCREW 11/64- 40 L=7 257 11/64-40 L=7 4
6 G06-1-6 |RUBBER PLUG PRSI MBI L ZE 3
7 G06-1-7 |RUBBER PLUG FHA i fL 28 1
8 G06-1-8 [SCREW 3/16-28 L=9 J& R IB4T 3/16-28 L=9 10
9 G06-1-9 |WINDOW PLATE Jo R 1
10 G06-1-10 |SIDE PLATE PACKING I i i 1
11 G06-1-11 |SCREW 3/16-28 L=6 2%73/16-28 L=6 1
12 G06-1-12  |KNIFE e 1
13 G06-1-13 |THREAD TENSION ASM.NO.1 WL TG A5 AT 1
14 G06-1-14 |THREAD TENSION POST WL R LA (1)
15 G06-1-15 |THREAD TENSION GUIDE 357 (1)
16 G06-1-16 |THREAD TENSION DISK INTE SRR (2)
17 G06-1-17 |THREAD TENSION SPRING N (1)
18 G06-1-18 |THREAD TENSION NUT IINTCER B EE (1)
19 G06-1-19 |ARM THREAD GUIDE A A i 1
20 G06-1-20 |SCREW Ao CR B RAT 1
21 G06-1-21 |THRED TAKE-UP LEVER COVER PRE B 5 1
22 G06-1-22 |SCREW 3/16-28 L=6 IRET 1
23 G06-1-23 |SCREW 3/16-28 L=6 =) 1
24 G06-1-24 |THREAD TENSION ASM. LR 2R AL 1
25 G06-1-25 |THREAD TENSION NUT FERUE ] (1)
26 G06-1-26 |ROTATION STOPPER Je 2 ISR (1)
27 G06-1-27 |THREAD TENSION SPRING A e 24 3% (1)
28 G06-1-28 |DISK STOPPER 2R (1)
29 G06-1-29 |THREAD TENSION DISK Je 2 (2)
30 G06-1-30 |THREAD TENSION POST FERURAT (1)
31 G06-1-31 |THRED TAKE-UP SPRING PR (1)
32 G06-1-32 |THREAD TENSION POST BASE PR3 R 1T (1)
33 G06-1-33 [SCREW 9/64-40 L=5.5 JCLRIBE] K 1241 9/64-40 L=5.5 | (1)
34 G06-1-34 |SCREW 15/64-28 L=7 4 212 %T 15/64-28 L=7 1
35 G06-1-35 |SCREW 11/64-40 L=8.5 FFHRIZ%T11/64-40 L=8.5 2
36 G06-1-36 |RULER PLATE PREIIE A 1
37 G06-1-37 |RULER PLATE SCREW PRUZIS F4Z5T 2
38 G06-1-38 |ARM THREAD GUIDE B YIRS o) 1
39 G06-1-39 |SCREW 11/64-40 L=6 I 20257 11/64-40 L=6 1
40 G06-1-40 |RUBBER PLUG D=12.5 L=4 TH] AR T BT 2E 2
41 G06-1-41 |SCREW 3/16-28 L=10 TH AR ET 3
42 G06-1-42 |SIDE PLATE ASM HEBGEB 1
43 G06-1-43 |SIDE PLATE HEMR (1)

-12 —




GLOBAL 3901 AUT/3901-LH AUT
1. #1555 4B MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS

—13—



1.¥17 572844 MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS

FR] O E 5 e
NO | Parts NO. DESCRIPTION % FR Qty
44 G06-1-44 |SIDE PLATE SPRING e % (1)
45 G06-1-45 |SCREW 3/32-58 L=1.9 HEAR R IBET (2)
46 G06-1-46 |THROAT PLATE FERR 1
47 G06-1-47 |BED SCREW STUD AR AT 4
48 G06-1-48 |TENSION RELEASE PIN CAP ASM. KAE4ETIEE 4 1
49 G06-1-49 |CAP RING 5] 1
50 G06-1-50 |ARM THREAD GUIDE C CEIZ 4 1
51 G06-1-51 |RUBBER PLUG ¥ iz I 2
52 G06-1-52 |RUBBER PLUG S 1
53 G06-1-53  |NUT 11/64-40 WER} 1
54 G06-1-54 |THRED TAKE-UP LEVER COVER PRE M7 5 1
55 G06-1-55 |RUBBER BUSHING JUES = 1
56 G06-1-56 |THREAD RETAINER =7l A 1
57 G06-1-57 |SCREW 3/16-28 L=6 I2%73/16-28 L=6 1
58 G06-1-58 |BOBBIN BASE ASM gRoE iR M 1
59 G06-1-59 |SCREW 3/16-32 L=8 12473/16-28 L=8 3
60 G06-1-60 |RUBBERING Lk 3N I P 1
61 G06-1-61 |RUBBER PLUG ¥ iz I 1
62 G06-1-62 |RUBBER PLUG S 1
63 G06-1-63 |THREAD TENSION ASM. Leuk /N2 Lk B { 1
64 G06-1-64 |RUBBER PLUG e 1
65 G06-1-65 |MODEL PLATE T 5 1
66 G06-1-66 [POLE 5 AT 2
67 G06-1-67 |LEVER STOPPER ASM T-BRA SZ A 2R 1
68 G06-1-68 |SCREW 3/16-28 P BRA SO A URAT 1
69 G06-1-69 |RUBBER PLUG TS FLE Y 5 1
70 G06-1-70 |ATTENTION SEAL LR 1
71 G06-1-71 |PLATE &b 1

—-14 -




GLOBAL S?SJEQ;J?EE'T?FOHZTNASUHTAFT COMPONENTS




2. b3 54814 MAIN SHAFT COMPONENTS

= ] r W
NO | Parts NO. DESCRIPTION b R Qty
1 G06-2-1 [SCREW 15/64-28 L=10.5 PR AT RIBAT 1
2 G06-2-2 |THRED TAKE-UP CRANK SHAFT ASM. |#kZkid: A4 1
3 G06-2-3 |OIL PROTECTING RUBBER iRl eSS 1
4 G06-2-4 |THRED TAKE-UP LEVER ASM. PRk FF4H 1 1
5 G06-2-5 |THRED TAKE-UP LEVER ASM. PN 0 A1 (1)
6 G06-2-6 |NEEDLE BEARING PREAT IR EH 7K (2)
7 G06-2-7 |NEEDLE BAR CRANK Pk A s 1 (1)
8 G06-2-8 |NEEDLE BAR CRANK ROD BIFTIEAT (1)
9 G06-2-9 [LEFT SCREW Pk i e ieigs ] (1)
10 G06-2-10 |COUNTER WEIGHT ASM. AT AR A 1
11 G06-2-11 |SCREW 9/32-28 L=16 BERT 93 55 [ R E T (1)
12 G06-2-12 |COUNTER WEIGHT EEAT AR (1)
13 G06-2-13 |SCREW 1/4-40 L=6 P AR E ALIRET (2)
14 G06-2-14 |RUBBER RING SEATIZATOBY [ (1)
15 G06-2-15 |SCREW 9/32-28 L=16 BHRT A9 E (L IRET (1)
16 G06-2-16 |FEED DRIVE ECCENTRIC CAM ASM.  [i& kM0 46 4014 1
17 G06-2-17 |SCREW 1/4-40 L=11 L EH LA HEET (2)
18 G06-2-18 |FEED DRIVE ECCENTRIC CAM R L5 (1)
19 G06-2-19 |SCREW 9/64-40 L=6 R 046 26 AR IBRAT 2
20 G06-2-20 |OIL SEAL S ESRIES 1
21 G06-2-21  |MAIN SHAFT BUSHING REAR hil A 1
22 G06-2-22 |SNAP RING 18.5 A AT 1
23 G06-2-23 |MAIN SHAFTTHRUST COLLAR ASM. | F-#i$ el 40 14 1
24 G06-2-24 |CABLE BAND gk 5k 1
25 G06-2-25 |BUSHING FRONT RGN HES 1
26 G06-2-26 |BUSHING INTERMEDIATE L H e 1
27 G06-2-27 |THRUST COLLAR TR i /L il 55 5 1
28 G06-2-28 |MAIN SHAFT 4 1
29 G06-2-29 [CLUTCH COMPONENT (A) g (A) 1
30 G06-2-30 |SCREW M6 L=8 ) 3
31 G06-2-31 |ALNICO TRAY JUR BT i VER 1
32 G06-2-32 [CLUTCH COMPONENT (B) g (B) 1
33 G06-2-33 |SCREW M6 L=6 2L 3
34 G06-2-34 |AC CERVO MOTOR ACTA] Ik ik 1
35 G06-2-35 |WASHER ) 4
36 G06-2-36 |SPRING WASHER il 7 9oy 4
37 G06-2-37 |SCREW M5 L=20 FELAL I ) 4
38 G06-2-38 |OIL ADJUSTING PIN I Bl R TR 1
39 G06-2-39 |RUBBER RING Ay TR OB 1
40 G06-2-40 [ROLLER FELT A e PR R EE 1
41 G06-2-41 |OIL ADJUSTING COLLAR BT A b T 1
42 G06-2-42 |MAGNETS fi 1
43 G06-2-43 |GAND WHEEL Tt 1
44 G06-2-44 |SCREW 11/64-40 L=8 TH e RE S 2
45 G06-2-45 |SCREW M5 L=10 A ] R 2

—-16 —




3. §H4F. Bim % AR IR 3hih 4> 44t NEEDLE BAR,UPRIGHT SHAFT & HOOK

3901 AUT/3901-LH AUT

GLOBAL

_DRIVING SHAFT COMPONENENTS

—-17 -



.54, BHIRIERIRBNEH 5 ¢H14 NEEDLE BAR,UPRIGHT SHAFT & HOOK DRIVING
SHAFT COMPONENENTS

F5| # 5 . B =
NO | Parts NO. DESCRIPTION % i Qty
1 G06-3-1 |RUBBER PLUG AT EFLSE 1
2 G06-3-2 |NEEDLE BAR A B FE 1
3 G06-3-3 [HOOK DRIVING SHAFT BUSH MIDDLE | F#ijhihas 1
4 G06-3-4 |NEEDLE BAR HOLDER ASM. B AR IE AT AT 1
5 G06-3-5 |SCREW 9/64-40 L=6 EF AT AT IRAT (1)
6 G06-3-6 |SLIDE BLOCK B AT R 1
7 G06-3-7 |SCREW 1/8-44 L=4.5 HUE 84T 1
8 G06-3-8 |NEEDLE THREAD GUIDE A MLEF 265 1
9 G06-3-9 |NEEDLE DBX5 #14 WLEF 1
10 G06-3-10 |GEAR & PINION ASM. DA 1
11 G06-3-11 |GEAR & PINION ASM.UPPER FgER A (1)
12 G06-3-12 |GEAR ASM. AR AL (1)
13 G06-3-13 |SCREW 1/4-40 L=8 DU FRIRET (2)
14 G06-3-14 [PINION ASM. i Mgt R E S (1
15 G06-3-15 |SCREW 1/4-40 L=8 D YRR IRAET (2)
16 | GO06-3-16 |GEAR & PINION ASM.LOWER TsF A (1)
17 G06-3-17 |GEAR ASM.LOWER BN AR AL (1)
18 G06-3-18 |SCREW 1/4-40 L=8 DU FRIRAET (2)
19 G06-3-19 [PINION ASM. T A R LA (1)
20 G06-3-20 |[SCREW 1/4-40 L=8 DU FRIRAET (2)

21 G06-3-21 |UPRIGHT SHAFT U2 Ay 1
22 G06-3-22 [UPRIGHT SHAFT BUSHING UPPER RIS 1
23 G06-3-23 [UPRIGHT SHAFT BUSHING LOWER  |"®#f F#hAs 1
24 G06-3-24 [HOOK DRIVING SHAFT BUSH REAR | 5 fhiAs 1
25 G06-3-25 |[SCREW 15/64-28 L=6 RS ) 1
26 G06-3-26 [THREAD COLLAR ASM.REAR P P A A 1
27 G06-3-27 |SCREW 11/64-40 L=4.8 EiiEslEk ) (2)
28 G06-3-28 [HOOK DRIVING SHAFT T 1
29 G06-3-29 |[BOBBIN CASE HOLDER JERR AL 1
30 G06-3-30 [SCREW 11/64-40 L=9 TR s A Fh WEET 1
31 G06-3-31 [HOOK DRIVING SHAFT BUSH FRONT | Rl aihas 1
32 G06-3-32 [THREAD COLLAR ASM.FRONT T 2l e P 2 A 1
33 G06-3-33 |SCREW 11/64-40 L=3.5 T i R AT (2)
34 G06-3-34 [OIL SEAL SCREW ASM. PR A A 1
35 G06-3-35 [OIL WICK T A PR (1)
36 G06-3-36 |SET SCREW T A PR T (1)
37 G06-3-37 |HOOK ASM. TER 1
38 G06-3-38 |BOBBIN R0 1
39 G06-3-39 [BOBBIN CASE ASM. lv%d 1
40 G06-3-40 [NEEDLE BAR B B FE 1
41 G06-3-41 [NEEDLE 134 90 WLEF 1
42 G06-3-42 |HOOK ASM. ER 1

- 18—




4, [ER 5344 HAND LIFTER COMPONENTS

3901 AUT/3901-LH AUT

GLOBAL




4. 51512014 HAND LIFTER COMPONENTS

S =

NO | Parts NO. DESCRIPTION # K Qty
1 G06-4-1 |HAND LIFTER JE IR T 1
2 G06-4-2 |SCREW JE R85 1
3 G06-4-3 |RUBBER RING JE IR T 3 OB 1
4 G06-4-4 |HAND LIFTER CAM ASM. JE R P B 1
5 G06-4-5 |LIFTER LEVER ASM. HIAT AT AL 1
6 G06-4-6 |E-RING i (2)
7 G06-4-7 [LIFTER LEVER ASM. I B HTAT A S 4 (1)
8 G06-4-8 |KNEE LIFTER SIDE ROD o s R AT (1)
9 G06-4-9 [LIFTER LEVER B B AR @D
10 G06-4-10 |WASHER 6.5%13*0.8 ST B A 2 P (1)
11 G06-4-11 |HINGE SCREW D=7.24 H=3.3 Ja AT A BT 1
12 G06-4-12 |HINGE SCREW D=6 H=3.2 6o I DA 5 5T 1
13 G06-4-13 |CONNECTING ROD 6 R BT 1
14 G06-4-14 [LIFTING LEVER LINK 6 5 G AT AT 1
15 G06-4-15 |PRESSER FOOT ASM. ¥ R 1
16 G06-4-16 |WIRE PRESSER A $1 2R R AR 2
17 G06-4-17 |SCREW 3/16-28 L=6 b R AR 2 A S A T 1
18 G06-4-18 |SCREW 11/64-40 L=5 b i K R T 1
19 G06-4-19 |WIRE PRESSER BASE UPPER I He 28 JE AR 1
20 G06-4-20 |WIRE CABLE ASM. FA LR TIAR AL 1 1
21 G06-4-21 [NUT 3/16-32 P e FHHE AR 2
22 G06-4-22 |TENSION RELEASE PLATE SHAFT A 2R TR MR S8 1
23 G06-4-23 |WIRE PRESSER BASE LOWER iR 2R 1
24 G06-4-24 [SCREW 11/64-28 L=9 AR AL A ] 1
25 G06-4-25 |WIRE CABLE HOLDER UL F 1
26 G06-4-26 [SCREW 3/16-28 L=6 [23] 1
27 G06-4-27 |SCREW 11/64-40 L=5 $or 28 1% AR ST 1
28 G06-4-28 |WIRE PRESSER PLATE B AT 2R EMR 1
29 G06-4-29 |[SCREW 11/64-40 L=7 AR AL A ] 1
30 G06-4-30 [SPRING WA 2R THUAR AT 5 1
31 G06-4-31 [LINK SHAFT HIAT AT S0 1
32 G06-4-32 |E-RING s PNl 1
33 G06-4-33 |PRESSER SPRING REG NUT AMS. W 201 1
34 G06-4-34 |PRESSER SPRING REGULATOR NUT | & &R} (1)
35 G06-4-35 |PRESSER SPRING REGULATOR W s e T (1)
36 G06-4-36 |PRESSER SPRING B 1
37 G06-4-37 |NEEDLE BAR GUIDE BRACKET ASM. | EAT S 4141 14 1
38 G06-4-38 [PIN REUDA: (1)
39 G06-4-39 |E-RING 3 1118 (2)
40 G06-4-40 [SCREW 1/4-40 L=6 JEAHEI R ET 1
41 G06-4-41 |PRESSER BAR JEA 1
42 G06-4-42 |PRESSER BAR BUSHING LOWER JEA 2 1
43 G06-4-43 |SCREW 9/64-40 L=10.5 T IS ET 1
44 G06-4-44 [HINGE SCREW T A AT s T 1
45 G06-4-45 |THRUST COLLAR ASM. Pl 20 1 1
46 G06-4-46 |SCREW 9/64-40 L=6.1 X AT (1)
47 G06-4-47 |TENSION RELEASE LINK A R EREAR 1
48 G06-4-48 |HINGE SCREW D=3.65 H=2.6 I LR AR IR ET 1
49 G06-4-49 |PRESSER GUIDE BAR W S A 1




5. X1 4r¢H144 FEED MECHANISM COMPONENTS

3901 AUT/3901-LH AUT

GLOBAL




5.1£%1 44044 FEED MECHANISM COMPONENTS

5 iES
NO | Parts NO. DESCRIPTION % Qty
1 G06-5-1 |FEED ADJUST ROD {515 BLEAT 1
2 G06-5-2 |FEED REGULATOR BASE PIN {535 BLEAT Y 1
3 G06-5-3 |SCREW SM9/64-40 L=6 HEFTRY12%) SMO/64x40 L=6 2
4 G06-5-4 |FEED REGULATOR BUSHING R 2 1
5 G06-5-5 [SCREW 3/16-28 L=18 PRI IR HESRIEST 1
6 G06-5-6 |SCREW 3/16-28 L=7 ERHA TS A 1
7 G06-5-7 |FEED REGULATOR SCREW LRI IR e 1
8 G06-5-8 |FEED REGULATOR PIN SPRING IERHI B 3 1
9 G06-5-9 |FEED REGULATOR PIN 15 B EE B A 1
10 G06-5-10 |[FEED DIAL 15 R E 1
11 G06-5-11 |[ROCKER SHAFT CONNECTING ROD AS % k3% #F 4 1F 1
12 | G06-5-12 |ROCKER SHAFT CONNECTING ROD  |i%kLEFT (1)
13 | G06-5-13 |WALKING FOOTPINC ERLEF Y (1)
14 G06-5-14 |SCREW 9/64- 40 L=6 EEBEF R IR (1)
15 G06-5-15 |CONNECTING ROD EZ R 1
16 G06-5-16 |RUBBER RING LA IR O 1
17 G06-5-17 |SPRING (532 o) iy 1
18 G06-5-18 |E-RING {50105 B L AT £ Pl 1
19 G06-5-19 |FEED REVERSE ARM ASM. {8 R A 1
20 G06-5-20 |SCREW 3/16-28 L=14 ElbeS S ik S (1)
21 G06-5-21 |E-RING {51105 B AT 4 ] 1
22 G06-5-22 |SPRING YR E)) AR JEE Ao 1
23 G06-5-23 |FEED REGULATOR BUSHING EEHA T A& 1
24 G06-5-24 |PIN 1B AR S Y 2
25 G06-5-25 |[CONNECTING LINK A ERCARBIR 2
26 G06-5-26 |CONNECTING LINK B EREEE) IR 2
27 G06-5-27 |FEED ADJUST LINK ASM. EHRB) R AT 1
28 G06-5-28 |ADUSTING INK SHAFT SERRT R R A AT 2
29 G06-5-29 |SCREW SM15/64-28 L=7 prvariti Gl 2
30 G06-5-30 |SCREW SM9/64-40 L=6 EFFRSIRE] 2
31 G06-5-31 |FEED BAR SHAFT S| 1
32 G06-5-32 |RETAINING RING 13.8 SR A 24 Bl 1
33 G06-5-33 |FEED DOG ERF 1
34 G06-5-34 |SCREW SM1/8-44 L=6 BRI IRES 2
35 G06-5-35 |FEED BAR ASM oA A 1
36 G06-5-36 |REGULATOR LINK SPRING HOOK P9 2)) A R A T E R 1
37 G06-5-37 |[SCREW SM11/64-40 L=5 RS 2
38 G06-5-38 |FEED SPRING HOOK b B E 1
39 G06-5-39 |FEED ROCKER SHAFT B R 1
40 G06-5-40 |WALKING FOOT PIN B pey S it iR 1
41 G06-5-41 |SCREW SM9/64-40 L=6 A E IR S 1
42 G06-5-42 |NUT 9/32-40 L=6 HBF EAT Y 1
43 G06-5-43 |FEED ROCKER SHAFT CRANK LR} AR 1
44 G06-5-44 |REVERSE FEED SHAFT (I L 1




5. X1 4r¢H144 FEED MECHANISM COMPONENTS

3901 AUT/3901-LH AUT

GLOBAL




5.1£%1 44044 FEED MECHANISM COMPONENTS

T

S =

e ’ =
NO | Parts NO. DESCRIPTION # i Qty
45 G06-5-45 |[LIFTING ROCKER o I AR 1
46 G06-5-46 |BUSHING FIEE A E 1
47 | G06-5-47 |SCREW T AR AT 1
48 G06-5-48 |FEED DRIVING SHAFT 6 ol 1
49 G06-5-49 |THRUST COLLAR LA 1 Pl 1
50 G06-5-50 |SCREW SM1/4-40 L=6 ILAL Y R ] 2
51 G06-5-51 |FEED ROCKER SHAFT BUSHING Y s SR B 2
52 G06-5-52 |FEED ROCKER SHAFT CRANK boy SR 1
53 G06-5-53 |SCREW SM11/64-40 L=7 AT 1
54 G06-5-54 |RETAINING RING 13.8 4 o Tt 2 ) 1
55 G06-5-55 |FEED BAR DRIVING CRANK oI 1
56 G06-5-56 |SCREW SM3/16-28 L=14 B REWRE] 1
57 G06-5-57 |WASHER Hu | 1
58 G06-5-58 |LIFTING FORK T XV A 1
59 G06-5-59 |RUBBER RING FIERLHIOTE el 1
60 G06-5-60 |REVERSE FEED CONTROLLEVER BERHR T 1
61 G06-5-61 [SCREW SM1/4-40 L=8 EE kR T84T 2
62 G06-5-62 |THRUST COLLAR 6.7 Hh 11 Pl 1
63 G06-5-63 |SCREW SM1/4-40 L=6 67 S el wEE] 2
64 G06-5-64 |SCREW SM11/64-40 L=10.5 Y6 XF AR %] 1
65 G06-5-65 |SCREW SM3/16-28 L=15.5 68 I WA AT 1
66 G06-5-66 |SCREW SM9/32-28 L=10 LR HE AN AERE] 2




GLDBAL 29222;]253?41|:I_513L'JI’TRIMMER COMPONENTS

1 %,
LB 5 s
J \ | { - '




6. H3)Y]2k THREAD TRIMMER COMPONENTS

el 5 " &
NO | Parts NO. DESCRIPTION % K Qty
1 G06-6-1 |THREAD SHEAR CAM DIz i 1
2 G06-6-3 |SCREW BEET 1
3 G06-6-4 [SECANT KNIFE fiil 5 ) 1
4 G06-6-5 [SCREW 24T 1
5 G06-6-6 |PROTECT NEEDLE PATCH kR 1
6 G06-6-7 |WASHER s A AER ey 1
7 G06-6-8 [SCREW 25T 1
8 G06-6-9 |KNIFE BRACKET B2k JI5e 1
9 G06-6-10 |PARTIALITY SHANK ASM. TIBE s b 1
10 G06-6-11 |WASHER DB s R B AT 48 2
11 G06-6-12 |SCREW 25T 2
12 G06-6-13 |MOTORIAL KNIFE EEhT] 1
13 G06-6-14 |SCREW 25 2
14 G06-6-15 |KNIFE SHAFT CONNECTING ROD TIEERT 1
15 G06-6-16 |SCREW WZ2ES 2
16 G06-6-17 |NUT B2 RE 2
17 G06-6-18 |THREAD SHEAR ROCK CRANK 1 7785 2 1t 5 1
18 G06-6-19 |POSITIONING BLOCK U AR 1Bk 1
19 G06-6-20 |SCREW W25 1
20 G06-6-21 |SORING P 1
21 G06-6-22 |THREAD SHEAR ROCK ARM SHAFT |41 77 4k 2h 1 4t 1
22 G06-6-23 |SHORT BUSH B IR £ 1
23 | G06-6-24 |THREAD SHEAR CAM BUSHING IR RS 1
24 G06-6-25 |SCREW BEAT 1
25 | G06-6-26-1 |THREAD SHEAR ROCK ARM SHAFT |14 use 1l 1
26 | G06-6-26-2 |SLIPPERY PIECE SHAFT ASM. W P4 1
27 | G06-6-26-3 [LIMIT POTENTIAL SHAFT )12 KR 7l 1
28 G06-6-27 |ROLL SHAFT ASM. TEAEFRZHATC 1
29 G06-6-29 |SCREW 12457 1
30 G06-6-30 |THREAD SHEAR SHAFT B 710K E 1
31 G06-6-31 |SPRING COVER vt 2 1
32 G06-6-32 |SPRING DI 4E R 1
33 G06-6-33 |MAGNETIC PLUG CUSHION MAT L Tk 22 1
34 G06-6-34 |E-RING B4 1
35 G06-6-35 |THREAD TRIMMER SOLENOID VIR S 1
36 | G06-6-35-1 |SPRING WASHER )2k Rk R R 2
37 | G06-6-35-2 [NUT BEBE 2
38 G06-6-36 |RTHREAD TRIMMER SOLENOID BASE |47) £ i fif 2k 57 22 1
39 G06-6-37 |RUBBER RING M 1
40 G06-6-38 |NUT WZBE 1
41 G06-6-39 |SOLENOID LEVER ASSY ) £ LRk TR 1
42 G06-6-40 |SCREW 15/64"x28 247 1
43 G06-6-41 |SHOULDER SCREW,SM15/64"x28 W IBET 1
44 G06-6-42 |TUBE HOLDER LOWER JEAR (I AR 1
45 G06-6-43 |SPRING i 1
46 G06-6-44 |TENSION RELEASE LEVER ALk JRE 1
47 G06-6-45 |WASHER,PLALN SPECLALS Hp-g 1
48 G06-6-46 |NYLON CONNECTOR,14P J& 43k 14p 1
49 G06-6-47 |CONNECTOR CAP LA 1
50 G06-6-48 |BAND S 1




GLO BAL 39%4‘;\2@;0 :‘I-IE_:ISALL:ETBAR FRAME COMPONENTS

—-927 —



7 ¥%t 574014 NEEDLE BAR FRAME COMPONENTS

Nz =
bl BN DESCRIPTION FA A
NO | Parts NO. Qty
1 G06-7-1 |CONNECTING SHAFT 12 5% 1
2 G06-7-2 |DRIVING CRANK FRONT HTIR 3 g 47 1
3 G06-7-3 |SCREW 3/16-28 L=11.5 FEEEENRST 1
4 G06-7-4 |ROCKER SHAFT BUSHING FRONT AT E 1
5 G06-7-5 |NEEDLE BAR LINK PIN IR 2
6 G06-7-6  [DRIVING LINK IR BEAT 1
7 G06-7-7 |SCREW 9/64-40 L=8 1257 2
8 G06-7-8 [THRUST COLLAR ASM. 14 BB ¢ 2
9 G06-7-9 |SCREW 1/4-40 L=4.2 J4 B ARET (4)
10 G06-7-10 |ROCKER SHAFT BUSHING REAR HE 1
11 G06-7-11 |SCREW 3/16-28 L=7 IZkT 1
12 G06-7-12 |HINGE SCREW D=7.94 H=5 STIRET 1
13 G06-7-13 |CONNECTING ROD SHEEAT 1
14 G06-7-14 |NUT 15/64-28 2] 1
15 G06-7-15 |CONNECTING ROD SHAFT P ERET 1
16 G06-7-16 |WASHER 6.2%13*1 Hh[E] 1
17 G06-7-17 |NUT 15/64-28 2] 1
18 G06-7-18 |BEARING RETR 1
19 G06-7-19 |SLIDE BLOCK GUIDE BREH 1
20 G06-7-20 |SCREW 3/16-28 L=15.5 M7~ f R A SR ET 1
21 G06-7-21 |SCREW 3/16-28 L=7 1247 1
22 G06-7-22 |BEARING AT M E 1
23 G06-7-23 |SCREW 9/64-40 L=7.5 FEIERIIRET 2
24 G06-7-24 |NEEDLE BAR FRAME GUIDE ST M 1
25 G06-7-25 |NEEDLE BAR GUIDE BRACKET ASM.  |§t4F 3484844 1
26 G06-7-26 |SCREW 11/64-40 L=2.8 AT 2 524257 (1)
27 G06-7-27 |SCREW 11/64-40 L=6 AR ET 1
28 G06-7-28 |SHAFT ARM ASM.(REAR) 53R 3 fh iR LE 14 1
29 G06-7-29 |SCREW 3/16-28 L=14 J5 3R 2 AN ST (1)




8. BznfE4E 5 44 AUTOMATIC REVERSE FEED MECHANISM COMPONENTS

3901 AUT/3901-LH AUT

GLOBAL

— 29 —



8.8 & EI4E sy

2H1+ AUTOMATIC REVERSE FEED MECHANISM COMPONENTS

el T : £ gt
NO | Parts NO. DESCRIPTION % TR Qty
1 G06-8-1 |REVERSE SWITCH ASM. H Sh {8148 TF 4 4 1
2 G06-8-1-1 |REVERSE SWITCH BRACKET TP 237 4 (1)
3 G06-8-1-2 |JIGGLE SWITCH B IF (1)
4 G06-8-1-3 [SWITCH BOX et (1)
5 | G06-8-1-4 [SCREW 25T (2)
6 G06-8-1-5 |CIRCUIT PLATE F R (1)
7 G06-8-1-6 |PC PLATE PCHxt (1)
8 G06-8-1-7 |SPRING s 3% (1)
9 G06-8-1-8 |JIGGLE KEY-PRESS S (1)
10 | G06-8-1-9 |SWITCH I (1)
11 G06-8-2 |SCREW B2%TSM3/16x28 L=6 1
12 G06-8-3 |E-RING 5 HiAFRY B ES 1
13 G06-8-4 |REVERSE FEED CONNECTING SHAFT | [ 28|32 Rl H T 1
14 G06-8-5 |[E-RING 9 A EAT S EIEQ 1
15 G06-8-6 |CONNECTING ARM ASM 15145 thin 1
16 G06-8-7 |E-RING 4 13152 i A 5 4 E4 1
17 G06-8-8 |REVERSE FEED ASM B 2512541 1 1
18 G06-8-9 |REVERSE FEED CONNECTING LINK  [f3)4% %k 1555 T 1
19 G06-8-10 |E-RING 12 8155 2k S BB E12 1
20 G06-8-11 |WASHER 16X24X2.6 ot 1
21 G06-8-12 |RUBBER PLUNGER e 1
22 G06-8-13 |E-RING ER R 2
23 G06-8-14 |PLUNGER ARM PIN (8] 5%k W Y 1
24 G06-8-15 |REVERSE FEED MAGNET ASM 1314 HL G 2k 1
25 G06-8-16 |PLUNGER SPRING YERT 5 for 2 1
26 G06-8-17 |PIN CONTACT Sk ik 2
27 G06-8-18 |SCREW 15/64-28 L=12 POk 5 [ R T 2
28 G06-8-19 |WASHER BT T 2
29 G06-8-20 |SPRING WASHER W] o A 2
30 G06-8-21 |WASHER BB AT A - 1

- 30—




0. ¥ ko Lk HME WIPER COMPONENTS OR THREAD TENSION

3901 AUT/3901-LH AUT

GLOBAL

—-31 —



9.¥4 %% 574014 WIPER COMPONENTS

el 5 % o
NO | Parts NO. DESCRIPTION % FR Qty
1 G06-9-1 |WIPER ASM. REE R 1
2 G06-9-2 |WIPER COVER PRk et (1)
3 G06-9-3 |SCREW M3X6 P2k 7 5 o AT (1)
4 G06-9-4 |HINGE SCREW D=6.5 H=3.2 FE AR AT BT (1)
5 G06-9-5 |NUT 9/64-40 PR (1)
6 G06-9-6 |WIPER LINK A REEAEFNIR 1)
7 G06-9-7 |WIPER LINK B REEFIAT 1)
8 G06-9-8 |E-RING 2.5 P41 (1)
9 G06-9-9 |WIPER LINK B HINGE SCREW PR S RET (1)
10 G06-9-10 [WIPER HINGE SCREW COLLAR FEEHR R R (1)
11 G06-9-11 [WIPER SPRING FENMR B AT F (1)
12 G06-9-12 [NUT 11/64-40 FE AR Z A B8 ) (1)
13 G06-9-13 |WIPER RUBBER A (A VA (1)
14 G06-9-14 |WIPER RUBBER B PREET B (1)
15 G06-9-15 [WIPER SOLENOID PR LGBk AL (1)
16 G06-9-16 [WIPER SOLENOID SHAFT fE L5y (1)
17 G06-9-17 |[POWER SWITCH FF (1)

18 G06-9-18 |ELECTRIC WIRE Bk (0.04)
19 G06-9-19 [2-CORE CABTYRE CORD L (1.33)
20 G06-9-20 |WIPER BASE ASM. P2k AL (1)
21 G06-9-21 |WIPER LINK COLLAR LB A BB (1)
22 G06-9-22 [SCREW FH 2k X T W T (3)
23 G06-9-23 |PIN CONTACT k2N (2)
24 G06-9-24 |WIPER LA (1)
25 G06-9-25 |[SCREW 9/64-40 L=5.0 PREG A B B AT (1)
26 G06-9-26 |WIPER COLLAR PR AT [ 4= (1)
27 | G06-9-27 |E-RING TR 2L I 4 e (M
28 G06-9-28 |WIPER DRIVING SHAFT ASM. PRER IR Bl AL (1)
29 G06-9-29 [SCREW 3/16-28 L=18 P 28 Joe X o] AT 1
30 G06-9-30 |COLLAR e 1
31 G06-9-31 |SCREW 3/16-28 L=9 BRET 1
32 G06-9-32 |THREAD TENSION ASM.FOR FACE PLATE [ 322k 5240 {1 1
33 G06-9-33 |FACE PLATE TR 1
34 G06-9-34 [THREAD TENSION ASM. FH, TS 28 3R 4 1
35 G06-9-35 |SCREW 11/64-40 L=4 RET 1
36 G06-9-36 |[TENSION ELECTROMAGNET H T SE gk sugs 1
37 G06-9-37 |THREAD TENSION DISK PRESSER Se 28 R 1
38 | G06-9-38 |SCREW kT 2
39 G06-9-39 |THREAD TENSION DISK PRESSER Je LRt 1
40 G06-9-40 [NUT PR} 1
41 G06-9-41 |SCREW kT 1
42 G06-9-42 [SPRING B 1
43 | G06-9-43 |SCREW kT 1
44 G06-9-44 [CORD FIXING METAL FITTING L L2k 1
45 G06-9-45 |SCREW SM3/16-28 L=6 MRET 1
46 G06-9-46 |[CORD FIXING METAL FITTING L L2k 1
47 G06-9-47 [CORD FIXING METAL FITTING U U2k 1

- 32—




B{% OIL LUBRICATION COMPONENTS

3901 AUT/3901-LH AUT
G

10. 5@/ 57

GLOBAL




10.;878 574014 OIL LUBRICATION COMPONENTS

ha= A =] : - =
NO | Parts NO. DESCRIPTION 4 R Qty
1 G06-10-1 |OIL SIGHT WINDOW T 1
2 G06-10-2 |RUBBER RING T 7 OBY ] 1
3 G06-10-3 |OIL TUBE - Fh Ry E 1
4 G06-10-4 |OIL RETURN TUBE ASM. By 8 2 AL 1
5 G06-10-5 |HOLDER M= (1)
6 G06-10-6 |[FELT B EIbik=: (1)
7 G06-10-7 |FELT A LR (M
8 G06-10-8 |OIL TUBE HEyh 1
9 G06-10-9 [SCREW 3/16-28 L=6 By /B BT 1
10 | G06-10-10 |OIL REGULATOR SCREW SPRING JEAR I B TR 1
11 | G06-10-11 |OIL WICK ASM. AR A 1
12 | G06-10-12 [OIL PUMP ASM. VAR B 1
13 | G06-10-13 |OIL PUMP INSTALLING BASE AR 2B (1)
14 | G06-10-14 |[OIL PUMP AR AA (M
15 | G06-10-15 |IMPELLER e (3)
16 | G06-10-16 |SCREW D=3 L=10 TR dn MR ET (1)
17 | G06-10-17 [PUMP BODY COVER AR o (1)
18 | G06-10-18 [PUMP BODY SUPPORT PLATE e e N (1)
19 | G06-10-19 |PLUNGER (7] e 4 FE (1)
20 | G06-10-20 |PLUNGER SPRING FEFE (1)
21 | G06-10-21 |PLUNGER SCREW FEZEIBET (1)
22 | G06-10-22 |HOOK DRIVING SHAFT OILING PIPE | F#lifitymas (1)
23 | G06-10-23 |SCREW M3 L=8 TR 2 AR ET (3)
24 | G06-10-24 |SCREW 15/64-28 L=9 WA E R RET 1
25 | G06-10-25 |SCREW 15/64-40 L=9.5 WA R E] 1
26 | G06-10-26 [PUMP BODY STRUT T R R A 1
27 | G06-10-27 |OIL PUMP SUPPORT M g A 1
28 | G06-10-28 |RUBBER JOINT A 7 1
29 | G06-10-29 |OIL TUBE JOINT Aty R L 1
30 | G06-10-30 |HOLDER =2 1
31 G06-10-31 [SCREW 1/8-44 L=2.9 I RgT 1
32 | G06-10-32 |CONNECTING SCREW Aty sk 1
33 | G06-10-33 |OIL FELT PRESSER (7] v 5 1
34 | G06-10-34 |OIL WICK BoS S SIS 1
35 | G06-10-35 |SPRING WASHER 4.5*8.5*1 BRI PR E] E 8] 1
36 | G06-10-36 |SPRING WASHER 6.5*11*1.3 PR PR E ] E ] 1
37 | G06-10-37 |CABLE BAND 150 4 1
38 | G06-10-38 |OIL REGULATOR SCREW JEAR T = T AR AT 1

- 34 -




3901 AUT/3901-LH AUT
11. EB$=ZR14 DRIVER COMPONENTS

GLOBAL

11.#.4% DRIVER COMPONENTS

FEl M 5 HoH

NO | Parts NO. DESCRIPTION B4 R Qty
1 G06-11-1 |CONTROL ASM HLJ 2 1
2 G06-11-2 |POWER SWITCH HLJE T % 1
3 G06-11-3 |[CONTROL COVER Ha {5 1
4 G06-11-4 |CONTROL PANEL ASM. B 1
5 G06-11-5 |POWER LINE HL Y 4% (1)
6 G06-11-6 |SCREW M5 kT (1)
7 G06-11-7 |SCWER M5 e 2
8 G06-11-8 |SCREW M5 2%) 1
9 G06-11-9 |THREADLE ASM A 1 A 1
10 | G06-11-10 |LIVE FESTIVAL BALL LINK ASM. FAT 1

—-35 —




3901 AUT/3901-LH AUT
12. B4 OIL RESERVOIR COMPONENTS

GLOBAL




12.;A8 74814 OIL RESERVOIR COMPONENTS

el 5 % o
NO | Parts NO. DESCRIPTION % FR Qty
1 G06-12-1 |OIL RESERVOIR ASM. AL 1
2 G06-12-2 [OIL RESERVOIR iRy (1)
3 G06-12-3 |GASKET A (1)
4 G06-12-4 |RUBBER CUSHION PLK AR R (4)
5 G06-12-5 |[SCREW 5/16-24 L=7 Hegh FLIRET (1)
6 G06-12-6 |RUBBER RING Heyh FLIBET OFY B (1)
7 G06-12-7 [KNEE LIFTER ROTATION ARM ASM. |4 1 JHI X [ il W A2 (1)
8 G06-12-8 |KNEE LIFTER ROTATION ARM 6T B ) Hh A (1)
9 G06-12-9 [NUT M6 X [r) [ A BRAS 1 7 BB ) (2)
10 | G06-12-10 |SCREW M6 L=30 X [r) [ A9 PR 1R T AT (2)
11 | G06-12-11 |SPRING X[ i AR 3 (1)
12 | G06-12-12 [E-RING 10 R ARl (1)
13 | G06-12-13 |BRACKET ASM. 16 iR T 71 LB (1)
14 | G06-12-14 |BRACKET 5 B R 7 Sk (M
15 | G06-12-15 |BRACKET SCREW PFRYAT 17 LB AT (2)
16 | G06-12-16 |[SCREW M6 L=17.5 XU AR R T (1)
17 | G06-12-17 |KNEE PRESS CROSS SHAFT 36 s Bl (1)
18 | G06-12-18 |KNEE PAD PLATE ASM. EEP IR 1
19 | G06-12-19 |KNEE PAD PLATE COVER BRI (1)
20 | GO06-12-20 |KNEE PAD UPRIGHT SHAFT BT (1)
21 | GO06-12-21 |KNEE PAD PLATE RUBBER R B (1)
22 | GO06-12-22 |KNEE PAD PLATE B (1)
23 | G06-12-23 |KNEE PAD PLATE SUPPORT BRIk (1)
24 | GO06-12-24 [SCREW M6 L=12 Sk BRET (1)
25 | G06-12-25 |KNEE LIFTER PUSH ROD 6 T 1
26 | G06-12-26 |OIL REGULATOR MAGNET BRI 1

—-37 -




3901 AUT/3901-LH AUT
13. Bff44E ACCESSORIES

GLOBAL




13.}f§4+ THREAD STAND COMPONENTS

GRS o R
NO | Parts NO. DESCRIPTION % R Qty
1 G06-13-1 |QUAKEPROOF WASHER B b= B 2
2 G06-13-2 |QUAKEPROOF WASHER A Dz A 2
3 G06-13-3 |MACHINE HINGE PLATE ASM. HLSKIERY 2
4 G06-13-4 |MACHINE HINGE PLATE WK IE B R 4T 4
5 G06-13-5 |NAIL FL Sk 3% ey Ja 2
6 G06-13-6 |MACGUBE HEAD COVER ML= 1
7 G06-13-7 |BOBBIN B 3
8 G06-13-8 |MACGUBE REST COVER HL3k 7 E 1
9 G06-13-9 |AIR DRIER T 1
10 | G06-13-10 [INSTRUCTION BOOK L ES 1
11 | G06-13-11 [THREAD STAND ASM. IEER B A 1
12 | G06-13-12 [NEEDLE DBx1 #14 P 1
13 | G06-13-13 [OIL RESERVOIR ASM G 1
14 | G06-13-14 [SCREW DRIVER,SMALL INCV ) 1
15 | G06-13-15 [SCREW DRIVER,MIDDLE g 22 7] 1
16 | G06-13-16 [SCREW DRIVER,LARGE K22 ] 1
17 | G06-13-17 [FOAM MAT (TOP) Wk () 1
18 | G06-13-18 [FOAM MAT (BOTTOM) Wk () 1
19 | G06-13-19 [OUTSIDE BOX YAl 1

-39 -




14. BshiaER RS (RN
PRESSER FOOT LIFTING SET MECHANISM (OPTION PARTS)

25
26
27
e
3 19
15 16 \17
14. BRI BRI GEW)D
PRESSER FOOT LIFTING SET MECHANISM (OPTION PARTS)

== = SN =N

7y s Name of parts %4 K A

NO Part.NO Qty
1 G06-14-1  |Electromagnet ASM HH A Bk 2 A 1
2 G06-14-2  |Screw cover of electromagnet s H2IME SM15/64x28x4 2
3 G06-14-3  |Electromagnet hoider ring #PE . 3x1.5x 9 2
4 G06-14-4  [Nut $21E SM15/64x28x2. 8 2
5 G06-14-5 Electromagnet stand EEN PR VR 2
6 G06-14-6  |Screw of electromagnet stand FELRLER S BRI 22 Mx 1 1 6
7 G06-14-7  [Side plate J5 TR 1
8 G06-14-8  |Gasket J5 T AR 1
9 G06-14-9 Screw 1824 SM15/64x28x12 2
10 G06-14-10 [Snap cover IR A7 M 1
11 G06-14-11  |Screw 1222 M4x6 3
12 G06-14-12 |Connecting rod EAT 1
13 G06-14-13  [Limit screw KR A7 B2 AT 1
14 G06-14-14  |Snap ring of limit screw £I4 5x0.8x 10 1
15 G06-14-15 [Screw of connecting EATIR 22 1
16 G06-14-16  [Screw of crank 1842 SM3/16X28X12 2
17 G06-14-17 |Presser foot pin J6 F Bl iR 1
18 G06-14-18  |Nut of connecting H2ME SM15/64x28x3 1
19 G06-14-19  [Nut of bushing B2MH SMI6x1. 5x5 1
20 G06-14-20 [Bushing A 1
21 G06-14-21 [Oil seal yiE 8.2x3.5x 16 1
22 G06-14-22  [Bushing ring M 0.5x0.9x 8 1
23 G06-14-23  |Snap ring +IL 8xlx 16 1
24 G06-14-24  |Electromagnet crank HH R4 A 1
25 G06-14-25 [Crank cover of electromagnet ¢ e J 2k il A 2 1
26 G06-14-26 |Transmission shaft Vi 1
27 G06-14-27  |Electromagnet shield LAk 2 1
28 G06-14-28  |Screw IRET 2




15, 3901LH-AUT & [ Exclusive pares for 3901LH-AUT

GLOBAL

41—



15.Exclusive parts for 3901LH-AUT

5 s Name of parts % K AR
NO | Part.NO Qty
1 G08-15-1  |Thread take-up lever ASM PRLATEAF 1
2 G08-15-2  |Needle bar crank Whak dh o s 1
3 G08-15-3  |Needle bar crank rod EIFFZERT 1
4 G08-15-4  |Thread take-up lever PeekiEA 1
5 G08-15-5  |Counter weight EIFF g 1
6 G08-15-6  |Feed drive eccentric cam EEMROF 1
7 G08-15-7 |Feed dial £ B AL 1
8 G08-15-8  |Conneeting rod BT EFF 1
9 G08-15-9  |Rocker shaft conneeting rod BT IER 1
10 G08-15-10 |Thread tension ASM. e 4 A AT 1
11 G08-15-11 |Tension Disc stopper s 1
12 G08-15-12 |Positioning finger ENLE) 1
13 G08-15-13  |Feed dog AR F 1
14 G08-15-14 |Needle plate £l R 1
15 G08-15-15  |Knife bracket VIBPIEY 1
16 G08-15-16  |Motorial knife Wiz /] 1
17 G08-15-17 | Thread shear cam bushing b E=S 1
18 G08-15-18 |Thread shear cam I 1
19 G08-15-19  [Nut SE ] PR RE 1
20 G08-15-20 [Screw S ] HERAET 1
21 G08-15-21  |Fixed knife ET] 1
22 G08-15-22 |Screw & AT 1
23 G08-15-23  |Screw FEATUAET 2
24 G08-15-24  |Knife shaft connecting rad TIBRERF 1
25 G08-15-25 |Screw o LR IRET 1
26 G08-15-26 |Lower thread finger IR 1
27 G08-15-27  |Holder,F-knife & J1 P 1
28 G08-15-28 |Thread shear rock crank 1) 10X ) sl A 1
29 G08-15-29 |Positioning block WK zf A e B e 1
30 G08-15-30 |Bobbin case VG 1
31 G08-15-31 [Bobbin B 1
32 G08-15-32 |Hook assy. TERR 1
33 G08-15-33  |Lower shaft Tl 1
34 G08-15-34 |Cover PREAT I 1
35 G08-15-35 |Upringht shaft 53] 1
36 G08-15-36 |Needle bar EIAF 1
37 G08-15-37 [Neede #18-#21 HLEI#18-#21 1
1
1
1

— 42 —




GLOBAL

cLoBALSEW. cov [ E———




